@ Full Circle Service*

5270LM
Parts List




5270 LAMINATOR
PARTS LIST







ITEM

PART NO.

FIGURE 8.1

DESCRIPTION OUANTITY

1 7100277 SIDE RAIL & SIDE SUPPORT ASSY, LH 1
5  REF SEE FIGURE 6

4 7100260 #ILM IDLER 1
& 1140093 PEG BEARING, NYLON 3
6 1925216  WASHER, HARD FIBER 3
7 REF SEE FIGURE 6

& 7100263  ROLLER ASSY .
9 1140036 KNOB, FILM TENSION 2
10 7100258  HANDLE 1
11 6009046  FRONT PANEL LABEL 1
1o 7100278  SIDE RAIL & SIDE SUPPORT ASSY. RH 3
13 7100237  FEED GUIDE, RH 1
14 7100276 FEED TABLE 1
1s  710023¢  FEED GUIDE, LH "
16 1902822 SCR. PHCR. #10-32 X 1" (MACH) 10
17 1122032 BUSHING - TABLE SUPPORT 2
18 1926803 W NUT #10 - 32 (KEPS) p
15 37100271  FEED TABLE, SUPPORT BAR 1
26 1911122  SCR. PPH. W/INT 'W. #1/4 SO X 5/8 S 5
21 7100241  CLAMP KNOB 5
22 1106163  SCR- KNOB HEX. #10.32 X 5/8 3
23 1140038  WASHER 2
24 1929203  PIN-ROLL 1/8¢ X 3/4 LG. 2
25 1831607 GRIP RING 2
26 7100254 SPRING, FILM TENSION 2
27 1952027  CEARING "
28 7100270  SUPPLY ROLL BUSHING 2
2 1900070  SCR.-SH.SET. #10-32 X 7/16 F'DOG 2
30 7100272  MANCREL 2
31 1131019 CLIP - CORE MOUNTING s
35 1911309  SCR--P.P.H: W/INT 'W"6.32 X 1.4 SEM 39
33 1140042 HOLDER, SUPPLY ROLL SHAFT 2
34 6210023  DISC, FILM TENSION s
35 1925160 WASHER-SUPPORT 1 1/8 X 3/4 X 1/32" 4
36 1140041  DEARING :
37 1900084  SCR. SH. SET. #8-32 X 3/16 (SERR'D) 1
38  oooo0qs  LABEL-REVERSE CAUTION, NOT SHOWN 1
39 6009047  LABEL-SHARP BLADE CAUTION, NOT SHOW 3
40 6005045  LABEL-PULL ROLL CAUTION, NOT SHOWN 1







FIGURE 8.2

ITEM PART NO. DESCRIPTION QUANTITY
1 7100278 SIDE RAIL & SIDE SUPPORT ASSY, (RH) 1
2 7100222 POWER SPLY-TEMP. INDICATOR 1
3 1911109 SCR.-P.P.H: W/INT 'W"6.32 X 1.4 SEM 39
4 6202000 SWITCH-REVERSE 1
5 6202001 SWITCH POWER 1" X 2" (6202021 for 1" X 1")

6 7100220 PCB-ASSY (HEATER CTRL.) 1
7 6197001 FIBER BOARD BARRIER 1
8 1902818 SCR.-PHCR-#6-32 X 3/8 (MACH) 4
9 6200018 CORD - 20 AMF 230V 1
10 1952416 STRAIN RELIEF 1
11 1954002 GROMMET-RUBBER 1/2¢ 10 1
12 1142467 TERMINAL BLOCK-BOTTOM 1
13 1911121 SCR.-PPH. #6~32 X 1/2 INT'W SEMS 4
15 1140059 CAM 2
16 1929239 ROLL PIN 3/32 X 3/4 2
17 1911123 SCR. #10 - 32 X 1/4" 1
18 REF SEE FIGURE 6
19 1931604 GRIP RING 4
1140118 cCaM ROD 27" 1
20 1925033 WASHER, FLAT STEEL 4
21 7100221 PCB-ASSY (SPEED MTR. CTRL.) 1
22 1140023 FUSE 5-AMP ' 1
23 1140021 FUSE HOLDER 1
24 1963909 LABEL-FUSE 1
25 1120107 RUBBER FOOT 4
26 1926803 W'NUT #10 - 32 (KEPS) 6
27 1902905 SCREW #10-32 X 3/4" 4
28 6204000 RELAY 1
29 REF SEE FIGURE 1
30 2602003 SWITCH-PANEL 3
31 6198001 POT.ASSY. SK (PC8-2) 1
32 7100248 KNOB PANEL 2
33 6197000 TERM. BLOCK - TOP CTRL'S 1
34 6198000 POT. ASSY, 1K (RC8-1) 1
35 7100226 INDICATOR-DIGITAL TEMP. 1
36 7100235 SIDE COVER (RH) 1
37 1902803 SCR. #6 - 32 X 1/4 " MACH. 1
7100318 Indicator Digital Temp




FIGURE 8.3

ITEM PART NO. DESCRIPTION QUANTITY
1 1911109 SCR.-P.P.H: W/INT 'W"6.32 X 1.4 SEM 39
2 7100245 HOLE COVER 4
3 7100234 SIDE COVER (LH) 1
4 1931604 RING, GRIP 4
5 1925033 WASHER, FLAT STEEL 4
6 1140057 SPROCKET, NP ROLLER 21T 1
7 1900063 SCR. SET #1/4 - 20 X 1/2* 2
8 1140049 CHAIN 1/4 PITCH 1
9 REF SEE FIGURE 6

10 7100286 SPROCKET MOTOR 1
11 1900032 SCR. SET #1/4 - 20 X 3/8" 1
12 1140118 CAM ROD 27~ 1
13 1140059 CAM 2
14 1929239 PIN-ROLL 3/32¢ X 3/4 LG 2
15 1140056 SPROCKET, PULL ROLLER 20T 1l
16 1120107 RUBBER FOOT 4
17 1926803 W'NUT #10 - 32 (KEPS) 6
18 1902905 SCREW #10-32 X 3/4" 4
19 7100277 SIDE RAIL & SIDE SUPPORT ASSY (LH) 1
20 1902824 SCR. PHCR. - #10-32 X 5/8 2
21 6208000 MOTOR D.C. 1
22 1902602 SCREW P.F.H. 10-32 X 5/8 3




@ FIGURE 8.4

ITEM PART NO. DESCRIPTION QUANTITY
1 7100338 HEATER SHOE (TOP) 1
2 7100261 ROLLER ASSY 4
3 7100260 FILM IDLER 1
4 1140091 FEG BEARING, NYLON 2
§ 1925216 WASHER, HARD FIBER 2
6 1902905 SCR. #10 - 32 X 3/4" 4
7 7100237 FEED GUIDE (R.H.) 1

7100236 FEED GUIDE (L.H.) 1l
8 7100241 CLAMP KNOB 2
7100273 BACK PLATE (CUTTER ASSY) 1
9 REF SEE FIGURE 1
11 1120107 RUBBER FOOT 4
12 7100339 HEATER SHOE (BOTTOM) 1
13 REF SEE FIGURE 5
15 REF SEE FIGURE 6
16 REF SEE FIGURE 6
17 REF SEE FIGURE 6
15 1926803 W'NUT #10 - 32 (KEPS) 6
20 11400%2 FLANGE BUSHING, (BOTTOM ROLLERS ONLY) 4
1106163 Screw Knob Hex 10 -32 x 5/8
7100252 Film Guide Tube 1
7100330 Film Guide Shaft 1
1154340 Film Guide Bearing 2
1911122 Screw 2




P
o —®

L3 LB I
. “il &
[:h Ell%

WA
f

WA SV
Jir ==&

S \&U L~




FIGURE 8.5

ITEM PART NO. DESCRIPTION QUANTITY
1 7100279 ROLLER COVER-REMOVEABLE 1
2 1902643 SCR.-FHCR #10~24 X 3/8 (MACH) 28
3 7100284 ROLLER COVER - BOTTOM 1
4 1911109 SCR.-P.P.H: W/INT 'W"6.32 X 1.4 SEM 39
5 7100283 BOTTOM HEATER COVER 1
6 7100249 HEATER ELEMENT (230V) 2
7 6199000 THERMOL COUPLE 1/8¢ 1
8 7100251 HEATER SHOE (BOTTOM) 1
9 7100250 HEATER SHOE (TOP) 1

10 7100265  SPACER-HEATER SHOE 4
11

12 7100280 TOP HTR COVER ASSY 1
13 7100228 DUAL THERMAL CUT OUT 2
14 1911129 SCR,-PPH W/;INT'W. #10-32 X 5/16 2
15 6199009 THERMISTOR (3/16¢) 30K 2
16 7100277 SIDE RAIL & SIDE SUPPORT ASSY, LH 1
17 1952029  FLANGE BEARING 2
18 1154357 FILM GUIDE, SHAFT 1
15 1930522  GRIP RING 2
20 1154359  SPRING 1
21 1154148  SLEEVE BEARING 1
22 7100252 FILM GUIDE TUBE (BOTTOM) 1
23 1154358 BEARING BOTTOM IDLER 1
24 7100278 SIDE RAIL & SIDE SUPPORT ASSY, RH 1
25 1154340 FILM GUIDE, BEARING 1







FIGURE 8.6

ITEM PART NO. DESCRIPTION QUANTITY
1 1154139 CUTTER-BLADE HOLDER 1
2 1154138 CUTTER HOUSING 1
3 1929221 PIN-ROLL 1/16¢ X 3/8" LG l
4 1154018  SPRING - EXTENSION 1
S 1931323 FASTENER-U-TYPE 1
& 1154019 CUTTER BLADE 1
7 1900532 SCR.-SH.CAP #6-32 X 1/4 1
8 7100273 BACK PLATE (CUTTER ASSY) b
$ 7100274 CUTTER CHANNEL 1

10 1907802 SCR. PHCR. #8.32 X 2/32 THO.CUT'G 10
11 7100225 FINGER GUARD 3
12 1907822 SCR.~-PHCR-W10-24 X 1/2 THO. CUT'G 12
13 6203000 FAN 3
14 1911109 SCR.-P.P.H: W/INT 'W"6.32 X 1.4 SEM 39
15 1140068 BUSHING 4
16 1140063 BEARING BLOCK 4
17 1140064 SPRING 4
18 1900517 SCR.-S5H. CAP #1/4°'-20 X 1 3/4 4
19 7100285 CAM FOLLOWER 2
20 7100240 SLITTER BAR 1
21 7100218 BLADE HOUSING ASSY 2
22 7100229 THUMB SCR. PLUNGER #1/4 - 20 X 1/2 2
23 1954013 GROMMET-RUBEER 2
24 1900018 SCR.-SET #5-40 X 3/8" 2
25 7100269 THUMB SCR. KNOB #10-32 X 1/2 2
26 1902602 SCREW P.F.H. 10-32 X 5/8 3
27 7100253 SLITTER BLADE GUARD 2
28 1140173 BLAUE SLITTER 2
1

7100224

FAN HOUSING ASSY




| |
p curovre . HTR2)

Q . Ql - VA
: ‘U 3{ L
I I @j =
P B o
| . e 7OP HEATER
EE ‘ ¢ ELMT=] !
——|f THerut
V = -
. — == === =22
- = =2 SRS 3 meamocuis:/ @
. ‘ — N\ Al BOT, HEATER
v 'z - “[w ‘

16

) » {?vi "o'
'://5 §3§§ ‘ S

(79 [ zeele

2
g

wof] B—"

Title: A\NEW EQUIPMENT\7100501 \710050151 001



	COVER PAGE
	EXPLODED VIEWS/PARTS LIST
	WIRING SCHEMATIC



